

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-19-06-03-01

Product: SPC flooring „Kronostep“, Thickness: 4 mm

Producer: Kronospan KO Sp. z o.o., ul. 1 Maja 52, 47-100 Strzelce Opolskie, Poland

Order: Testing and classification of selected properties according to EN 14041:2008 (CE-labelling)

Test report: 2719170

Test results:

Properties	Results	Declaration according to EN 14041:2008
Reaction to fire performance according to EN ISO 9239-1 and EN ISO 11925-2, Classification according to EN 13501-1:2010 - Critical heat flow - Smoke production	11.8 kW / m ² 254 % x min	Reaction to fire class B _{fi} -s1
Anti-sliding properties according to EN 13893:2003	μ = 0.60	class DS
Thermal resistance according to EN 12667:2001	0.0068 (m ² K)/W	0.007 (m ² K)/W
Electrostatic behaviour according to EN 1815:2016	UP = 1.3 kV	Antistatic floor covering

Dresden, 03/06/2019

R. Gmmler

Head of laboratory



J. P. K.

Engineer in charge